15t Report of the Expanded
Monitoring Committee
constituted by

Hon’ble National Green Tribunal
in OA No. 916 of 2018

in the matter of Sobha Singh
& Others Vs State of Punjab &
Others

vide order dated 28.02.2019

Report submitted to Hon’ble National Green
Tribunal, New Delhi

12™ June, 2019

1



Contents

Point Description Page
| No. | No.
1.0 Background 2-3
2.0 Actions of the monitoring committee: 3
FE! Meeting of the Monitoring Committee held under the |3
chairmanship of Justice Pritam Pal Former Judge Punjab and
Haryana High Court with the officers of the concerned
Departments of the State Govt. on 20.03.2019
2.1.1 Present status of water quality of river Sutlej and Beas 4
2.1.2 | Functioning of the Existing STPs for towns located in the | 4
[...]
1. PPCEB shall make surprise inspection of the industries of Jalandhar to ensure that no

untreated wastewater is discharged into sewerage system and these industries must

achieve the standard prescrived by the Board. The list of such inspections,
observations of the visiting officers and action taken/recommendations made against
the deflating industries must be placed before the monitoring committee in its next
meeting.

2. PPCB shall carry out monthly monitoring of waste water flowing into kala Singhian
Drain and detailed analysis be carried out for organic, inorganic parameters and
heavy metals and analysis report be provided to the Monitoring Committee before
10% of every month.

3. Monitoring Committee clearly informed the PPCB Officers that the Committee itself
shall also visit industrial units surprisingly and in case the industries are found
violating the norms, disciplinary action against the concerned officers shall be
recommended to the competent authority. No laxity shall be tolerated by the

committee.

2. Low cost STP at Vill Seechawai
To treat the: domestic wastewaier of vill Seechewa‘: a low cost STP known as Waste

Stabilization Pond (WSP) has been set up at vill Seechewal. The treated wastewater
from this pond is utilized for irrigation of agriculture fields. During visit, the analysis
results _nf the treated wastewater was shown to the monitoring committee. It was

Scanned by CamScanner

—69-



observed that all the parameters were within the permissible limits except F.Coli which
shall be deliberated in the next meeting of the monitoring committee.

3. Ponds provided along Railway line near Chandigarh Colony, Sultanpur Lodhi

It was informed by Sant Balbir Singh Seechewal that previously the domestic
wastewater of Chandigarh Colony, Sultanpur Lodhi was being stagnated in the form of
big pond along railway line, which was a big source of contamination and poliution in the
area. Therefore, in order fo treat and regulate the flow of wastewater of Chandigarh
Colony of Sultanpur Lodhi, 3 ponds have been provided to impart treatment. Now the
treated wastewater is being utilized for plantation developed along Railway line.

4. STP Sultanpur Lodhi _

Monitoring Committee along with other Officers of Municipal Committee, Sultanpur
Lodhi visited 2.6 MLD STP, which is based on Waste Stabilization Pond (WSF)
technology. During visit the plant was in operation and the analysis results of treated
sewage of STP were shown to the committee and it was observed that the parameters
namely BOD, COD émd F.Coli were beyond the permissible limits prescribed by the
Board. Furthermore, sludge in fluffy form was found floating, which indicate that the STP
required de-sludging, which has not been done since its commissioning in the year
2003. Therefore, there is need to de-sludge the STP to improve its performance and
effectiveness.

The treated waste water of STP was being utilized for irrigation of agriculture fields. It
was observed that there is need fo get the study conducted from Punjab Agriculture
Univeréity to assess the effect of F.Coli on the quality of the crops and vegetables
grown in the agriculture fields in the command area of STP. The disposal/utilization of ‘
treated wastewater during no demand period may also be informed in the next meeting

of Monitoring Committee.

S. STP for Focal Point Jalandhar
In the meeting, the officers of the Punjab Pollution Control Board informed that about 5
‘MLD of wastewater from Focal Point Jalandhar is being discharged into MC sewer

s 6
Scanned by CamScanner

- 06 —



without any treatment, which need to be treated by the PSIEC before discharging into
MC sewer. No timeline/schedule has been mentioned in the Action Plan prepared for
Clean River Sutlej. Matter needs to be taken up with MD, PSIEC in the next meeting of

Monitoring Committee.

Scanned by CamScanner



Aﬂm-‘

Report on visit to the industries of Nangal area and Sewage Treatment
Plants installed by the Punjab Water Supply & Sewerage Board and
BBMB, Nangal on 18.04.2019 by the Executive Committee constituted
by the Hon’ble National Green Tribunal in OA no. 916 of 2018 titled as
Sobha Singh & Others V/s State of Punjab & Others.

Date of visit :18/04/2019

Inspection was carried out by the members of the Executive Committee and officers

of the various Departments mentioried as under:

a) Members of the Executive Committee

Sr. | Name & Designation Designation in the |
No. - Committee
1) |Justice Pritam Pal, former Judge | Chairman
Punjab & Haryana High Court
2] | 8h. B.C. Agparwal, former Chief | Member
| Secretary, Punjab .
3) | Dr. Babu Ram Member _
4] | Sant Balbir Singh Seechewal | Member

b) Punjab Water Supply & Sewerage Board

Sr. | Name & Designation Department
No.
1) | Sh. V.K. Garg, Chief Engineer Punjab Water Supply & |

Sewerage Board
2) | Sh. Rahul Kaushal, Executive | Punjab Water Supply &

Engineer Sewerage Board
3) | Sh. Tarun Gupta, Sub Divisional | Punjab Water Supply &
Engineer Sewerage Board

c) Punjab Pollution Control Board

Sr. | Name & Designation Department
No. ;
1] |'Sh. Sandeep Belhil, Senior | Punjab Pollution Control
Environmental Engineer Board
2} | Sh. Ashok Kumar Sharma, |Punjab Pollution Control
| Environmental Engineer Board
3) | Sh. Harsimran Singh, Assistant | Punjab Pollution Control |
Environmental Engineer Board
4} | Sh. Gurinderpal Singh Chhina, | Punjab Pollution Control
‘Assistant Environmental Engineer | Board

d) Bhakra Beas Management Board (BBMB)

| Sr. | Name & Designation Department

|_1) | Sh. AK Aggarwal, Chief Engineer | BEMB




/ 2] | Sh. H.L Kamboj, Deputy Chiefl BBMB i
; Engineer
/ 3) | Sh. Manvinderpal Singh, BEMB
II,"' Executive Engineer
3) | Sh. Sukhdev Singh, Sub BBMB
| / Divisional Engineer |

e) Municipal Council

No. —_—
[ 1) | Sh. Amandeep, Junior Engineer | MC, Nangal

Sr. | Name & Designation . Department _)

A) Inspection of industries

The following industriecs were visited by the members of the Executive Committee in

the presence of the Senior Personnel of the industries

1) M/s National Fertilizers Ltd., Naya Nangal, Distt. Roopnagar
From Industry side:

1) Sh. Sanjeev Mehta, Chief General Manager

2) Sh. S.K Shrivastav, Deputy General Manager (O &M)
3) Ms. Renu R.P Singh, DGM, HR

4) Sh. 1P Singh, Chief Manager Production

The brief manufacturing process of the industry is as under:

The industry is engaged in the manufacturing of ammonia, urea, nitric acid,
methanol, ammeonium nitrate and sodium nitrate using natural gas as raw
material. The natural gas is deformed into carbon dioxide and hydrogen. The
nitrogen is taken from the air. For manufacturing of ammonia, nitrogen and
hydrogen are used. Urea is manufactured by using carbon dioxide and
ammonia. For the manufacturing of nitric acid, ammonia and air is reacted in

the reactor. For manufacturing of ammonium nitrate, nitric acid is used.

For the treatment of effluent generated from urea hydrolysis section, effluent
treatment plant consisting of collection tank, chlorination of ammonia
containing effluent, pH adjustment tank and the treated effluent is utilized for
de-ashing of boiler ash which is further carried to ash dyke ponds and overflow
of the ash dyke pond is utilized back into the process for the de-ashing of the
boiler ash. The once through cooling water ie discharged into river Sutlej.

...-:1.3‘.:-"




Observations of the Committee

The rise in temperature at inlet and outlet after cooling should not increase by
Se. as prescribed by MOEF for which the industry has provided series of tanlks
with Zig-zag flow of cooling water into these tanks to drop the temperature.

2) M/s Punjab Alkalies & Chemical Ltd., Naya Nangal, Distt. Roopnagar
From Industry side:

1) Sh. M.P.S Walia, General Manager

2} Sh. Ashwani Kumar, Deputy General Manager
The industry is engaged in the manufacturing of caustic soda, chlorine gas,
hydrogen gas and by preduct as sodium hydrochloride, liguid chlorine and
hydrochloric acid. For the manufacturing of these products, it uses washery salt,
harium carbonate, soda ash, sodium bisulphate, sulphuric acid. The
manufacturing processes of the industry are manufacturing of brine solution,
impurities removal, brine filtration, electrolysis, hydrogen separation, Hel
production, sodium hypochlorite production by scrubbing chlorine with caustic
soda.

The source of water supply is from river Sutlej and own tubewell, the quantity of
effluent generated by the industry is 300 KLD. For the treatment of the effluent
generated by the industry, it has installed effluent treatment plant consisting of
aeration chamber, where air is supplied to reduce organic parameters. The mixed
effluent is treated with coagulants and further settled into the settling chamber. As
claimed by the representative of the industry, the overflow of the settling tank is
further taken to the RO system which generate permeate about 20-30 % and rest of
the effluent in the form of RO rejects taken back into the system. It was further
claimed by the industry that the permeate generated from the RO system is utilized
for plantation purposes.

Observations of the committee

1) Though the industry has claimed that 20-30 % of the RO permeate
generated from RO system is utilized for irrigation purpose and rest of the
quantity of effluent (70-80%) is again taken into ETP for its re-treatment,
but, the committee is of the view that it is difficult to retreat the RO reject -

water with freshly generated effluent, whereas the RO reject water must be

L -



=

3)

4]

9)

value of TDS is utilized for irrigation which may increase salt contents in the
seil and further may reduce the fertility of the land.
The capacity of RO syslem is inadequate. The industry needs to increase the
capacity of the RO syslem preferably two stage RO system to recover the
maximum quantity of permeate and low generation of rejection from RO
sysiem so that it can be easily evaporated in the Multi Effect Evaporator.,

The permeate from RO system is being discharged on to land for plantation
which is not appropriate option. The industry need to reuse RO permeate in
the processes of the industry to minimize the usage of fresh water.

The Industry need to submit the water balances statement to PPCB.

B) Sewage Treatment Plant installed by Punjab Water Supply &

Sewerage Board of capacity 8 MLD, Mojowal Road, Naya Nangal

From Department side:

1) Sh. V.K. Garg, Chief Engineer

2] Sh. Rahul Kaushal, Executive Engineer

3] Sh. Tarun Gupta, Sub Divisional
Engineer

For the treatment of sewage of Naya Nangal area and NFL township, Punjab
Water Supply & Sewerage Board has installed a STP of capacity 8 MLD
based on Activated Sludge process. The component of the STP are collection
tank, screen chamber, grit chamber, primary clarifier, aeration tank,
secondary clarifier and chlorination. The treated Sewage is presently
discharged into river Sutlej. Irrigation network has also been laid to utilize
the treated sewage for irrigation during demand period.

During the wvisit, the Committee Members also observed lot of 'nbnoxiuﬁs
smell from municipal solid waste dumping site near 10 MLD STP was there.
Therefore, members of Executive committee tried to contact the Execytive
Officer of MC, Nangal to discuss the issue abhout Poor management of MSW
but he was out of station, Therefore, Junior Engineer of MC, Nangal was

4




: ﬁﬁ'st:d

|

e

called and he was
waste dumping site.

about the malfunctioning of the Municipal Sqig

Obsemtiuns of the Committee

1) The sludge drying beds Provided by the PWSSB were found almgst dry which
indicate that the industry has hot withdrawn the sludge from Secondary
clarifier for the Jas; 10-15 days

2) The PWssE has not provided any Stparate shed for storage of the dried

sludge so that new sludge 1o be Eenerated dajly may be taken inty these
beds,

From Department side:

1) Sh. vk, Garg, Chief Engineer

2) 8h, Rahul Kaushal, Executive
Engineer

3) 8h, Tarun Gupta, sup Divisional
Engineer

1} A bye PESs drain carrying Untreated sewage of Iocajjty mixing with treated

I Sharma, Environmenta] Engineer, Punjab Pollution, the fact regarding
existence of bye pass drain was already ip the knuwledge of the Executive




bye passing of untreated sewage and discharging the same into river Sutlej.
During visit, the effluent sample after the confluence point of treated sewage
and untreated sewage carried through this drain has been collected and the
sample has been handed over 1o PPCB team. The analysis resuits are
awaited.

2) For dewatering of secondary sludge, the department has provided filter press
and semi dried sludge is collected in a small pit, which is not scientifically
designed to dry and store the sludge.

3) Member of the committee were also shown the discharge of untreated sewage

of Jawahar market for into drain and further leading to river Sutlej by the

local residents of Naya Nangal. The concert Executive Engineer of PWSSB
informed that this discharge point shall be connected to 5 MLD soon after
the approval given by railway authorities.

D) Sewage Treatment Plant installed by BBMB of capacity 6.75 MLD,
Nangal

i From Department side:

! 1) Sh. A.V Aggarwal, Chief Engineer
2] Sh. H,L Kamboj, Deputy Chiel Engineer
3] Sh. Manvinderpal Singh, Executive

Engineer
4) Sh. Sukhdev Singh, Sub Divisional

Engineer

For the treatment of sewage of BBMB township area, BBMB has installed a
STP of capacity 6.75 MLD based on Activated Sludge process. The
component of the STP are collection tank, screen chamber, grit chamber,
primary clarifier, aeration tank, secondary clarifier, anaerobic digester for
sludge management and sludge drying bed. The treated sewage is
discharged into river Sutlej during no demand period.

Observations of the Committee

1) STP was not in operation at the time of visit. The representative of the

i Department claimed that due to electricity failure, the plant has become non
operational for a shorter period.

2) The authorities of BBMB later on started the operation of the STP alter the

arrival of the committee at site.

e -




2 T
1

ly, resulting in no generation

Eésti-::m of the siudge anaerobically. No skilled/ trained
man power is available with the Department for elfective operation of
anaerobic digesier.

4) The condition of the sludge drying beds was pathetic because most of the
sludge drying-beds were full of wild grass which indicate that inspite of
ineffective functioning of anaerobic digester, the sludge is not dried on
shudge drying beds which indicate that STP is not being operated regularty

I and properly.

. 5| A bye pess arrangement has been maintained to bye pass the effluent. The

i | representative of the BEMB claimed that the bye pass arrangements have

heen maintained to bye pass the effluent’in case of any emergency.

E) Recommendations:

1) The observation of the Monitoring Committee with regard to the STPs and
industries be conveyed to PPCE, PWSSB, BBMB and M.C Naya Nangal for
further Immediate action in tEhe maltter.

2) PWSSB authorities be asked to issue show cause notice to Sh. Rahul
Kaushal, Executive Engineer and Sh. Tarun Gupta, Sub Divisional Engineer
for misleading the Committee about bye pass drain, carrying untreated

-. sewage, leading to river Sutlej.

5 3) BBMB authorities be asked to issue advisory letters to Sh. Manvinderpal
Singh, Executive Engineer «nd Sh. Sukhdev Singh, Sub Divisional Engineer
regarding irregular gperation and non maintenance of STP and waorst
condition of sludge drying beds, which were not found used for the last so
many days, because these sludge drying beds were found full of wild grass.

‘ - ( m;pﬁ'ﬁi’ﬁ |3

| M 2V
’%u-‘"u p-( }IJ;.E-—S-;:

S (1Justice Pritam Pal

Former judge,
Punjab and Haryana
High Court
7
|

/9



ANMNEXVRE =7

OFFICE OF THE MONITORING COMMITTEE

Constituted by the Hon'ble National Green Tribunal in Original
Application no.138 and 139 of 2016, OA No.916/20 18 (earlier OA
No.101 of 2014) OA No.606 of 2018 and OA No.1040 of 2018

(Official Address: Tower No.5, 4t Floor, Forest Complex,